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DATE:   11 May 2005 
 
 
 

This Report Concerns: Original Grant: X Class II Change: 

 

Equipment Type: Explorer Wireless Bluetooth Headset, Model 320 

 
Deferred grant requested per 47 CFR 
0.457(d)(1)(ii)? 

Yes: 
Defer until:  No: X 

 
Company Name agrees to notify the  
Commission by: N/A 
of the intended date of announcement of the product so that the grant can be issued on that 
date. 

 

Transition Rules Request per 15.37? Yes: No: X*  

 

(*) FCC Part 15, Paragraph(s) 15.109(a), 15.209(a), 15.247(a), 15.247(b), and 15.247(c); RSS210 
 
 

Report Prepared by: 
 

 
 
TÜV AMERICA, INC 
10040 Mesa Rim Road 
San Diego, CA 92121-2912 
Phone: 858 678 1400 
Fax:      858 546 0364 
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1.0  GENERAL INFORMATION 
 
1.1  Product Description 
 
 None 
 
1.2  Related Submittal Grant 
 
 None 
 
1.3  Tested System Details 
 
The FCC ID’s for all equipment, plus descriptions of all cables used in the tested system are: 
  
 None  
 
1.4  Test Methodology 
 
Purpose of Test: To demonstrate compliance with the following tests. 
 

Test Summary 
Summary of Results 

Test Description 
Paragraph 

Number Low Channel Mid Channel High Channel Pass/Fail

Bandwidth 15.247(a) 750 kHz 870 kHz 710 kHz Pass 

Channel Separation 15.247(a) -- 983 kHz -- Pass 

Time of Occupancy 15.247(a) -- 0.139343 Sec -- Pass 

Number of Hopping Channels 15.247(a) -- 79 -- Pass 

Peak Output Power 15.247(b) 

0.001726 W 

2.37 dBm 

0.00178 W 

2.51 dBm 

0.00188 W 

2.74 dBm Pass 

Band Edge 15.247(c) 
No emissions 

detected 
No emissions 

detected 
No emissions 

detected Pass 

RF Conducted Spurious 15.247(c) >20 dBc >20 dBc >20 dBc Pass 

Radiated Spurious Emissions 
– Restricted Bands (1GHz to 

25GHz) (peak) 

15.247(c) 

15.209(a) 
62.61 dBμV/m @   

4804 MHz 
53.55 dBμV/m @   

4882 MHz 
50.58 dBμV/m @   

4960 MHz Pass 

Receiver Spurious Emissions 
(peak) 15.109(a) 

43.55 dBμV/m @   
2316.25 MHz 

42.03 dBμV/m @   
2354.85 MHz 

43.1 dBμV/m @   
2391.75 MHz Pass 

 
Testing was performed according to the procedures in FCC/ANSI C63.4 and CSA 108.8-M1983. ; 
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1.5  Test Facility 
 
The open area test site and conducted measurement data were tested by: 
 

TÜV AMERICA, INC 
10040 Mesa Rim Road 

San Diego, CA 92121-2912 
Phone: 858 678 1400 
Fax: 858 546 0364 

 
The Test Site Data and performance comply with ANSI C63.4 and are registered with the FCC, 7435 Oakland Mills Road, 
Columbia Maryland 21046. All Measurement Data is acquired according to the content of FCC Measurement Procedure 
and ANSI C63.4, unless supplemented with additional requirements as noted in the test report. 
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2.0  SYSTEM TEST CONFIGURATION 
 
2.1  Justification 
 
The EUT was initially tested for FCC emissions in the following configuration: 
 
 See Test Setup Photos Exhibit 
 
2.2  EUT Exercise Software 
 
 None 
 
2.3  Special Accessories 
 
 None 
 
2.4  Equipment Modifications 
  
 None 
 
2.5  Configuration of Test System 
 
 See Test Setup Photos Exhibit 
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3.0 CHANNEL SEPARATION EQUIPMENT/DATA 
 NUMBER OF HOPPING FREQUENCIES EQUIPMENT/DATA 
 TIME OF OCCUPANCY EQUIPMENT/DATA 
 BANDWIDTH EQUIPMENT/DATA 
 PEAK OUTPUT POWER EQUIPMENT/DATA 
 BAND EDGE EQUIPMENT/DATA 
 CONDUCTED SPURIOUS EQUIPMENT/DATA 
 RADIATED SPURIOUS EQUIPMENT/DATA 

 
Test Conditions: CHANNEL SEPARATION EQUIPMENT/DATA: FCC Part 15.247(a) 
  NUMBER OF HOPPING FREQUENCIES EQUIPMENT/DATA: FCC Part 15.247(a) 
  TIME OF OCCUPANCY EQUIPMENT/DATA: FCC Part 15.247(a) 
  BANDWIDTH EQUIPMENT/DATA: FCC Part 15.247(a) 
  PEAK OUTPUT POWER EQUIPMENT/DATA: FCC Part 15.247(b) 
  BAND EDGE EQUIPMENT/DATA: FCC Part 15.247(c) 
  CONDUCTED SPURIOUS EQUIPMENT/DATA: FCC Part 15.247(c) 
  RADIATED SPURIOUS EQUIPMENT/DATA: FCC Parts 15.109(a), 15.209(a), 15.247(c) 
  CONDUCTED EMISSIONS DATA: EN 55022, Class B 
 
The following measurements were performed at the San Diego Testing Facility:  
 

 - Test not applicable 
 

 - SR 3, Shielded Room, 12’ x 20’ x 8’, Metal Chamber 
 - SR-5, Shielded Room, 16’ x 28’ x 15’, Metal, Semi-Anechoic Chamber 
 - Roof (Small Open Area Test Site)  

 
Test Equipment Used: 
 
Model No. Prop. No. Description Manufacturer Serial No. Date Cal’ed 
E4446A 6823 Spectrum Analyzer Agilent US44300486 04/05 
8566B 6488 Spectrum Analyzer Hewlett Packard 2618A02913 02/05 
AMF-5D-010180-35-10P 719 Preamplifier Miteq 549460 VBU* 
T30RC 6225 Environmental Chamber Tenney Environmental 27244-02 05/05 
FF6549-2 781 High Pass Filter Sage 006 VBU* 
FF6549-2 782 High Pass Filter Sage 007 VBU* 
3110B 491 Biconical Antenna EMCO 9508-2134 VBU* 
3115 251 Double Ridge Guide Antenna EMCO 2495 VBU* 
E3612A 6456 DC Power Supply Hewlett Packard KR83006892 VBU* 
8900D 6794 Digital Peak Power Meter Hewlett Packard 3607U00653 08/04 
84811A 6793 Peak Power Sensor Hewlett Packard 3318A05185 08/04 
ESHS20 6528 EMI Testing Receiver Rohde & Schwarz 837055/001 03/05 
FCC-LISN-50-25-2 552 LISN Fischer Custom Comm -- VBU* 
CAT-20 615 20 dB Attenuator Mini-Circuits -- VBU* 
 
 

Remarks: One year calibration cycle for all test equipment and sites. (*) Verified Before Use. 
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FCC Part 15.247(b) - Peak Output Power SC501933 
 
Plantronics Explorer Wireless Bluetooth Headset, Model 320 
 
 
Channel 1 1.726 mW = 2.37 dBm 
 
Channel 2 1.782 mW = 2.51 dBm 
 
Channel 3 1.879 mW = 2.74 dBm     
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4.0  ATTESTATION STATEMENT 
 
GENERAL REMARKS: 
 
The EUT name on the radiated and conducted data records, Fixed Headset, is a Plantronics in-house name for the 
Explorer 320. 
 
 
 
SUMMARY: 
 
All tests were performed per CFR 47, Part(s) 15.109(a), 15.209(a), 15.247(a), 15.247(b), and 15.247(c) 
 

 - Performed  
 
The Equipment Under Test 
 

 - Fulfills the requirements of CFR 47, Part(s) 15.109(a), 15.209(a), 15.247(a), 15.247(b), and 15.247(c) 
 
 
Testing Start Date: 02 April 2005 
  
Testing End Date: 04 May 2005 
 
 
- TÜV AMERICA, INC. - 
 
Review Engineer: Responsible Engineer: 

 
 

David Gray Frank Harkins 
(Engineer in Charge) (EMC Engineer) 

 




